

PermaRoute® data sheet

Subject	Result	Test method
Top laminate	0.55mm clear PVC	N/A
Bottom carrier	0.15mm PVC	N/A
Total thickness, with adhesive	0.96mm	N/A
Adhesion type	Solvent acrylic	N/A
Tack loop (kg/25.4mm)	6.00	PSTC-16
Cohesion (hrs/25°C)	24↑	ASTM-7
Adhesion to steel (kg/25.4mm)	6.00	PSTC-1
Temperature range	-30°C to +70°C	See notes below

The independent test laboratory at Adhesive Technical Services Ltd performed the temperature test, England.

	Dry surface test result	Wet surface test result
H6903 PermaRoute	102	24

The above tests were conducted in accordance with Pendulum, the tests were conducted at a recognised independent friction testing laboratory, and copy certificates are available on request.

All the above data is for reference only.

©Heskins Ltd 1997-2016